



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17518

No. T5/922/2021-22/RNK-TVPM

Date: 12.01.2024

Ref:- Your request letter No. AB-204/AE/ATR/2023-24

dtd. 08.01.2024.

Testing of: Interlocking paver block (80mm) supplied for testing compressive strength.

Project: Edava John footpath Interlocking in Venganoor GP.

Amount:472/-

Invoice No. 4599

Invoice Date: 09.01.2024

To The Assistant Executive Engineer
LSGD Sub Division,
Athiyanoor Block Panchayath

TEST RESULTS

Identification of the cube	Area of the Block (mm ²)	Maximum load taken (KN)	Compressive strength (N/mm ²)	Correction Factor	Corrected Compressive strength (N/mm ²)
I	30669	1010	32.93	1.12	36.88

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17519

No. T5/922/2021-22/RNK-TVPM

Date: 12.01.2024

Ref:- Your request letter dtd.12.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Where Dream Begins, Chalakuzhy, Retaning wall piles.

Amount:1416/-

Invoice No. 4605

Invoice Date: 12.01.2024

To M/s iCloud homes

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₂₅	05.01.2023	420	18.67
II	M ₂₅	05.01.2023	410	18.22
III	M ₂₅	05.01.2023	450	20.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17520

No. T5/922/2021-22/RNK-TVPM

Date: 12.01.2024

Ref:- Your request letter dtd.12.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4608	Invoice Date: 12.01.2024
---------------	------------------	--------------------------

To M/s Lividus Pharmaceuticals (P) LTD.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₃₀	07.12.2023	680	30.22
II	M ₃₀	07.12.2023	700	31.11
III	M ₃₀	07.12.2023	680	30.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17521

No. T5/922/2021-22/RNK-TVPM

Date: 12.01.2024

Ref:- Your request letter dtd.12.01.2024.

Testing of: 3 no's of concrete cube supplied for testing compressive strength (Terrace floor part II).

Amount:1416/-

Invoice No. 4611

Invoice Date: 12.01.2024

To M/s Cordial Homes (P) LTD.

Cordial Layam

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	20.12.2023	480	21.33
2	M ₂₅	20.12.2023	490	21.78
3	M ₂₅	20.12.2023	460	20.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17523

Date: 12.01.2024

Ref:- Your request letter no.QA/SFS/008/001 dtd.12.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: SFS SKY GARDEN - Pile No. 59

Amount:1416/-

Invoice No. 4610

Invoice Date: 12.01.2024

To M/s Skyline Foundation & Structures (P) Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	03.01.2024	740	32.89
2	M ₃₀	03.01.2024	800	35.56
3	M ₃₀	03.01.2024	750	33.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17524

No. T5/922/2021-22/RNK-TVPM

Date: 12.01.2024

Ref:- Your request letter no. 01/AE/LID&EW /KKM/2024 dtd.11.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Karakulam GP 242/24 - Manalithala road maintenance

Amount:1416/-

Invoice No. 4606

Invoice Date: 12.01.2024

To The Assistant Engineer
LSGD Section,
Karakulam Grama Panchayath

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₁₅	04.01.2024	270	12.00
2	M ₁₅	04.01.2024	280	12.44
3	M ₁₅	04.01.2024	280	12.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17525

No. T5/922/2021-22/RNK-TVPM

Date: 12.01.2024

Ref:- Your request letter no. 02/AE/PVCL/2023-24 dtd.12.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Prj.no.65/2024 - Renovation of Uriyakode Arasumoodu Kunnuvila concrete and retarring road in Poovachal GP

Amount:1416/-	Invoice No. 4609	Invoice Date: 12.01.2024
---------------	------------------	--------------------------

To The Assistant Engineer
LSGD Section,
Poovachal Grama Panchayath

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₁₅	04.01.2024	450	20.00
2	M ₁₅	04.01.2024	420	18.67
3	M ₁₅	04.01.2024	460	20.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer